Parts

Manual

- Snowthrower
Model 350

........
IIIII

3 H.F. BNOWTHROWER
MANUAE START

MFG. ND. 1690301
MFG. NO. 1691405

3 H.P. SNOWTHROWER
ELECTRIC START

B5- 03
aras _ MFG. NO. 1690902
MFG. NO. 1691406




Product [dentiflcalion:

When ordering paits, keep your products serial number and manufacturer's number in mingd. Variations may oceur in
a par between sarly and later model products, causing the product serial numbear to be tisted in the parts descr:ptmn

. "machine operation. &ny CRITICAL notation
- not properly foilowed, can create a safety hazard. Any MAJOR notation

whenever these variations occur,

Record your L.D. numbers here for quick, future reference.

Praduct Mfg. No. S/N

Mowar Mfg. No. S/N

Attention:

parts drawings.

-'_Standard' torques appearin a chart at the end of the manual, while important individual torques are given on specific

CRITICAL and MAJOR notations point out imperiant facts or instructions which relats to personal safety and proper

which may appearin ihis book, pinpoints characteristics which, if

which may appearin this book, marks

characteristics which, if not properly fnllowad may result in cperating failure, shortened product life, or greatly

Teduced quality of the unit.

) Fn_r yaur convenience, assembly notes are included in parts drawings to assist in repair and assembly of unit,

MNOTE: Speclficatluns may change withoul notice.

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genulne Simplicity products will help the owner extend 1he lite of his equipment.

b .I‘JILS - BPECIFICALLY BELENDED OF HIGH QUALITY BASE
© OILS & ADDITIVES.

" :;-'

- 5 Gallen Pail

.Sp'acial Worm Gear [Roticul) Ol for use in all tillers and
" sgnowlhrowers with worm gear auger drive. Requirad for

praleclion of brass gears and maling parts. Case of 12 Quarls,

" Part #1685100, Individual Cuaris 118065,

"Multi-Furpnse Hydraulic/Transmilsslon Qil for use in most

hydraulic applications, and hydrostatic and gear
fransmissions. Specilic Simplicily applications: All hydro-

static transmissions, all bevel gear cazes, all Broadmoor,

Landlord, Sovereign, 4000, 6000, TO00 lransmigsions {except

Peerless Gear Transmissions). (Net used in SunSiar traclor”

lransmissian.} Case of 12 Quarls, Part #1685516, 2% Gallon
Containegr, Part $#1685530,

2-Cyele Engine Oil, a premium lubricant for all Eacy;cle air-
cooled engines. Case of 12 Part $1685517,

SAE 5W 20 SF/CD Cotd Wealher Engine Ol for usea in alt laur
JLycle and diesel engines at 30° temp. and under. Case of 12

s auana Part # 1685576.

SAE 15W40 SF/CD Engina Oil for gas and diesel engines,

' warm wealher; see engine manufacturer recommendatians.

Casa of 12 Quarts, Part 1685554,

Greas/e Gun KH has 12" (lexlble hose to get into tight spots
with ease, Kit conlains: gun and 1-8 oz. tube of grease, Parl
#1685510. For replacement tube, order Part # 103077,

' ﬁneﬂniattt: Tire Seal, sedls all leaks including bead leaks and

punciures up to 3716 inch diameters. Prevents flats [or tread
life of tire, Available in following amounts.

Case of 12 - 11 Oz Tubes 1685537
Case of 24 - 11 Gz. Tubes 1665525
1685527

Touch-Up Paint keeps aquipment in shawroam condition,

Daubbers I
Spray Cans Cuarls 1¥Cin,
“Simplicity Orange - 103262 | 1635037 1685520 - Mized
{12 cans/1685179) {8 Simp. Crange,
& White)
*"Classic Orange - 1685558 16B5560 1685562 - Mixed
(12 cans/16855549) {6 Classic Orange,
B-Whita)
Whila 103049 1685032 | 1685562 - Mixed
(12 cans/16B5178) (6-Classic Qrange,
6-Whita)
1685520 - Mixod
(B-Simp. Crange,
6-White}
Black - 1685551 MNoA. M.A.
(12 Cans/1685552)
_“Far 1977 thru early 1986 products.
**For products praduced atter 1271/85.

Simplicily Designer Seal Covers are double stitched, sasy
care vinyl. Keeps new seats new, makes worn seats lpok naw.

* Small Cover for 4000, 5000,

& 6100 Tractors 1685540
» Large Cover for 6200, 7000 & L
9000 Teaciozs 1685541 '
* SunSiar Seat Covar 1685577

Extend Equipment Life - Use Only Genuine Simplicity Parts



TABLE OF CONTENTS

HOUSING & IMPELLER GROLU P ..o e e e e e e s 2
FRAME, HANDLE & SHROUD GROUP (Mfg. No. 1690901 & 1690902) ....................... 4
FRAME, HANDLE & SHROUD GROUP {Mfg. No. 1691405 & 1691406) ....................... 8
ENGINE & DRIVE GROU P ... i e it arrs e aa e e 10

DECAL GROUP ... i ir it e r e r s s s n et anasaan s anmaatrasananasahans 12
STANDARD HARDWARE TORQUE SPECIFICATION ............... ... 00 Inglde Back Cover



Sﬁ'llpﬁnffll Housing & Impelier Group

Hand lighlen againat spacer
[Ref. Ma. 5). Torquea ol o
1 gxceed 4 in. l1bs. Link [Rol.
\.\@ Mo, 3) must pivat freely.

T117s

Spring to ba assembled on pins
and tighl against housing. Tightan down to
top of extruslon.
Link must pivot
freely whan
assamblad.

Hand tighlen against shouldar on pin

of ad|usler bar. Terque not to exceed  §
4 in. [bs.
Must pivat freely

{Ae!. M. 2] not to be tightanad when assembled.

undll Imnpaller assy. is installod
Into bearing {Real. No. 28).

Torgue 10

A4=-585 1n. |bs Targque to 14 to 17
in. .

in. bs.

Tﬂfq ue 1o
21-26 in. lbs.

(4 places) \

Torgue ta

“% & 11 ft. Ibs.
iE\

-, Tarque 1o
- 5565 in. Ibs.

e
.,
Torque to ™ .

£ ~
/s 13-17 in, [bs. = 7

4 (4 places)
j =

Torque to
6370 In lbs.
[2 places)

Curvatura of rubber paddles
must be assembled as shown.

17
Targua Lo ,éf 3b
&£D-75 in 1bs. s @/
{14 places). ﬁ )
32 Torgue o
MNOTE: Use standard hardwarc ¥O-85 in. lbs.

torque spec. chart unlass
atherwiss noled.



Al Models

Housing & impelfer Group Sj'mp!fgflq
Rel. Panr
MNa, Heo. Qty. Description
1 189600566 2 NUT, Self-Threading
b 1923358 2 LOCKHNUT, Hex, 1/4-20
3 166650H) 1 YANE ASSY. Conirol
4 1654 H} 1 SPRING, Detent
h 1664783 ] BUSHING
6 1664782 1 BUSHING
7 1960034 a8 SCHEW, Hex, Wash, Hd,, Slotted, #10-14 x 172
& 1674130 1 MOLDING
q gEg210 1 WASHER, Nylon
10 1923362 i LOCKMLUT, Hex, 5/16-18
11 1919326 1 WASHER, Plain, 516
12 1667784 i BRACKET
13 1933886 a MUT, Mylon nsert, #10-24
14 1666531 a WASHER
15 1921332 1 CAPSCREW, Hex Hd., 5A116-18 x 374
16 1960001 | SCAEW, Hex, Wash. Hd., #10-14 x 5/8
7 1664016 1 BRETAINER, Bearing
18 1921960 1 CARSCREW, Hex Hd., 1/4-20 x 1
12 1921319 1 WASHER, Plain, 1/4
20 1664733 1 BAR, Adjustment
21 1663424 1 BRACKET, R.H.
an 16658341 1 HOLISING, Impellar
23 1665032 i TUEBE
24 1664773 8 YAME
25 1664785 1 MOLDING
26 1663406 i MOUNT, Front
27 1664752 1 FLANGE
28 1664750 1 BEARING
29 1664751 1 FLAMGE ASSY.
30 18919347 1 WASHER, Plain, 5/8
a 1664017 1 FLAMGE & SHAFT ASSY. HH.
a2 19601 34 L& SCREW, Hex Wash. Hd,, Slottad, #10-14 x 1
33 1677173 2 FADDLE
34 16638652 2 QRUM, Impeller
33 1663952 1 FLAMGE & SHAFT ASSY., LH.
26 1666292 1 BEARING
ar 1233858 14 SCREW, Hex Wash. Hd., Taplite, 1/4-20 x 1-1/8
258 1685280 i SCRAPER BAR KIT (Incl. Ref. Nas, 13, 14, 30 & 40)
29 149325650 K SCREW, Mach., Flat Hd,, #10-24 x 1
40 1677000 1 BRACKET, Scraper



Sfmp’fgffq Frame, Handle & Shroud Group

1176

Tighten not {Rel. No. 18] 2 I
Winyl grip {Rel. Mo, 4) to be b5, max. Cluteh lever musl
pushed on ¢omplele wilh let- pivok Ireefy.
tering facing oporator.

Serew knob (Raf.

Mo 36) inta

choke wirc [Ref.

Bic. 175 kil

koob botoms |

l.
Lower shroud (Re 3] outincoil

Mo, 51} to be
mounted under tab
I tight hand
E';rac?ml. Tanque to 35

3-51n. iba.

Clip to inside wall
ol lowar shroud

Tarque lo

ldier arm 8-10 M. 1bs. 15
return spring.

Torgua o §]
22-30 in. |bs.

e 20 @\/ ;
e b 4 |
Rod 1o bottom out -'irgrg;in. Ibs§ i
in palnut {Ref, No, - A d
3N

Spring to be exlandad to
1-7/" 1o 2-1/8" with clutch
lever agsy, (Aaf, No, 5)
tight against handle.

{7 places) -

26

Torqua o
2-11 1t. Ibs.

Axle to boltom
out in palnut
[Ref. Mo, 23).

MOTE; Wse standard hardwara
lorgue spec. 17320% unless
otherwise nolad.



Mig. No. 1620907 & 1690802

Frame, Handle & Shroud Group s.l.'mpﬁﬂf’l’
Ref, Part
Mao. _Nu. Oy, Descrplion
1 1665023 1 HANMDLE, Upper, 21" Lang
1676622 ] HANDLE, Uppor, 25* Long
1685573 i HANDLE KIT, Upper {Incl, 25" handle

[1678622] & 22" Cable [1678534, Ref. No. 6]}

2 1921952 1 CAPSCREW, Hex Hd 1/4-20 x 1-3/4
3 1665269 2 SPACER

4 1664904 1 GRIP, Handle

5 1664814 1 LEVER ASSY., Clutch

& 1664573 i CABLE ASSY., 18-3/4" Long

(Used w/handle 1665029, Ret. Mo, 1)
1678531 1 CABLE, Clutgh, 23 Long
(Used w/handle 1678622, Ref. No. 1}

Fil 1674227 1 HJSE, Fuel

3 1933707 2 NUT, Acorn, 5/16-18

g 1664784 d MUT, Wing

10 16B5221 2 BOLT, Curved Hd.

1 1665025 1 HAMDLE, Lift

12 1312731 1 SCREW, Round Hd_, #8-32 x 5/16
13 1664926 1 SWIVEL
14 108812 1 CLIP

15 1664465 1 SPAING, Tension

16 1674127 1 SHROUD, Uppar

i7 1654971 1 WIRE, Choke Contral

18 1923358 5 LEMZKMNUT, Hex, 1/4-20

19 1917377 & WASHER, Plain, 1/4
20 19240049 4q CAPSCREW, Hex Hd., 1/4-20 x 7/8
| 1663056 1 SPACER, LH.
22 18921221 1 CAPSCREW, Hex Hd., 5/16-18 x 1-1/2
a3 1960093 a FLISHNUT, 3/8
24 1663425 2 WHEEL
25 1662479 1 AXLE

26 1923352 3 LOCKMUT, Hex, 5/16-18

27 1960112 2 HOSE, Clamp

28 1921332 2 CAPSCREW, Hex Hd_, 5/16-18 x 374
28 1868340 1 SUPPORT ASSY., Engine & Framc
30 1663812 1 PLISHNUT, 1/4

NOTE: Aef. Nos. 31 thns 58 are on pages & & 7.



ﬁmﬂ’iﬂl’y Frame, Handle & Shroud Group

1176

Tighien nut (Raf. Moo 18] 3 0
Winyl grip (Ref. Mo, 4) 1o ba Ibx. rmax. Cluleh lever must
pushad an camplete wilth lel- pivat freely.
taring facing operator.

1
]
a3
Serew knanth [Raf.

b o
33 Mo, 36) into —
pé“h choke wire (Rel.

. ._I' o y
?‘\ S No. 17) until 4
W o 40 knob bottoms |
Lower shroud (Rof. 3 S ; e 37 outin coil. .
Mo, &1} to be 3 e S !
mented undar 130 58 :
of fignt hand f i
bracket. Torque ta 47 s 36
3.5in. Ibs. 43 !

J

Clip o inside wal
of lower shroud

Torque o
Idler arm B-10 ft. Ibs.
relurn spring.

Torque to bl
22-30 in. 1bs. __l
Spring o be extended 1o
1-7T/8" to 3-1/8" with clutch
lever assy, (Ral. Mo, 3)
tight against handte.

Torquo to
8«11 1t 1bs,

-

Axle to boltom

MNOTE: Uae standard hardware put In palnut
torgua spec. 173209 unless (Ref. Ma. 23}
alherwise noted.



Mig. No. 16909071 & 1690902

[ 4 - r i

Frame, Handle & Shroud Group srmphnlfy

Ral. Parl

MNo. No. Qty. Description

a1 1664804 1 SWITCH, Ignition

a2 Q1E908 1 LOCKWASHER, Int. Taoth, 5/8

33 83374 G MUT, Speed, "U", #10

34 16684817 1 SUIRE, Choke Knob

a5 1664022 1 GROMMET

36 1664582 1 KWOEB, Choke Cantrol

a7 1664784 1 ROO, Vane Control

38 1980001 G SCREW. Hex Wash. Hd,, Sloted, #10-14 x 5/8

39 122203 1 KEY & FRIMNG ASSY., (2 Keys)

40 122234 1 MUT, Ignilicn Switch

a4 1654630 1 BUSHIMG

42 1663453 1 GLIDE, Starter Rope

43 9218680 1 LOCKWASHER, Ext. Tanth, 1/4

44 1920435 1 MUT, Hex, Jam, 1/4-20

45 933737 1 SCREW, Hax Wash, Hd,, Slotted, #10-24 x 5/8

46 1675051 1 HEAT SHIELD

47 1675072 2 CLIP, Tinnerman

48 1674702 ] FITTING, Fugl Tank

48 033896 1 LOCKMUT, Center, #10-24

S 19232 1 WASHER, Plain, #10

51 16114821 1 SHROUD, Lower

A2 1674146 1 SPACER

53 1960129 1 SCREW, Plaslits, #106-14 = 1-3/4

54 1674241 1 TANK ASSY., Fuel {Incl. Ref. Nos. 41 & 48)

55 1674145 i GAS CAP

56 1674131 1 CLAMF, Tank

T 1674238 z MUT, Hexlock, Mylon #3-32

ol 1 BULB, Primer

o9 1877488 1 CHAMMEL TEIM

*Arder from your area Tecumseh engine parls supplier.

HNOTE: Rael. Nos. 1 thru 30 are on pages 4 & 5.



Sfﬂlp’iﬂffq Frame, Handie & Shroud Group

A-t0Tg
Vinyl grip {Ref. No. 4) 1o ba
pushed on complete with ot- Tighton nut (Rel. No. 18} 3 1t
lering facing operalar, Ibs. max. Clutch levar must

pivil freely,

Lower shroud (Hel. Screw knob (Ref.

Moo ) to be Mo 26) in to _

mounted under tab choke wirg [Ref. Ty

of right hand M. 53 kil f

hracgl‘c el, 52 kr?n: tfnl:lr; :ns 4
Tarque to out in coil,

3-5in. ibs.

Targuo 1@
19 18 &-10 it Ths.

Torque to

22-30 in. Ibs. J.
Aod to bottom oul 23? \Eéﬁ\g\/m . .
in palnut (Rel, No. B, '5\.\“
an) TN P _I_-—l
Targue 1o u ;
% 3 15-20in. Ibs. i Spring o be axtendad Lo

1-7/8" to 2-1/8" with clutch
lever assy. [Ref. Mo, 3)
tight agrinst handie.

[F places) 25

Torgue to
B-11 K. Ihs,

Axle to bottom
MWOTE: Use stendard hardware 7 out in palnut

trgue spag, 172209 unless {Aef Mo, 23).
olherwise notod.



Mfg. No. 1691405 & 1691406

Frame, Handle & Shroud Groug

SFmplil:ify

Rel. Part
Ne. Mo. Qty.
**1 1611802 1
2 1921862 i
a3 1665364 @
4 1664004 1
b 1664814 1
B 1678531 1
¥ 1674227 1
! 1933707 2
i 1664784 2
10 166R231 2
“*11 1611803 1
12 1912731 1
13 1864326 1
14 108872 1
15 1664465 1
16 1674127 1
17 166845371 1
18 19203487 &
12 T91TIFT i
20 18921961 2
21 1663356 1
22 1921221 1
23 TOG0033 2
24 1663428 2
25 1663425 1
26 1923362 K]
a7 1360172 ]
28 1921332 )
24 1611574 1
aa 1663812 1
at 1664804 1
32 4315906 1
A3 93374 G
34 1664817 1
a5 1664022 1
36 1664552 1
a7 1664784 1
a8 1960001 7]
38 122203 1
a0 122234 1
41 1654930 1
42 1663453 1
43 18921880 1
44 18920435 1
45 1933737 1
46 1611806 2
47 1611807 2
LE] 1674792 1
40 1933896 1
&0 1923212 1
ol 16118931 1
52 1674146 1
3 1060129 1
24 1674241 1
55 1GTEQ45 1
S6 1674131 1
27 1674235 2
a8 1
23 1677495 1
G0 1921960 2

Description

HANDLE, Upper

CARSCREW, Hex Hd_1/4-20 x 1-3/4
SFACER

GRIF, Handle

LEVER ASSY., Clutch

CARLE ASSY,, Clutch Control
HOSE, Fuel

MLUT, Acorn, 5716-18

MUT. Wing

BOLT, Curved Hd,

HAMNDLE, Lower

SCREW, RHound Hd,, #58-32 % 5716
SWIVEL

CLIP

SPRIMNG, Tensign

SHROUD, Upper

WIRE. Choke Control

LOCKMNUT, Hex, 1/4-20

WASHER, Plain, 1/4

CAPSLREW, Hex Md., 1/4-20 x 1/4
SPACER, LH.

CAPSCREW, Hex HO., 5/16-18 x 1-12
PLISHNMUT, 378

WHEEL

AXLE

LOCKMNUT, Hex, 5/16-18

HOSE, Clamp

CAPSCREW, Hex Hd., 5716-18 x 374
SUPPORT ASSY., Engine & Frame
PLISHMNUT, t/4

SWITCH, igniticn

LOCKWASHER, Int. Tooth, /8
MUT, Speed, “U", #1043

GUIGE, Choke Knob

GROMMET

KENOB, Chake Control

ROD, Vane Control

SCREW, Hex Wash. Hd_, Slalled, #10-14 x 58
KEY & RING ASSY., (2 Kays)

MUT, Ignition Switch

BUSHIMNG

GUIGE, Starter Rope
LOCKWASHER, Ext. Tooth, 1/4
MUT, Hax, Jam, 1/4-20

SCREW, Hea Wash. Hd., Slatted, #10-24 x 5/8
ISQLATOR

ISOLATOR

FITTING, Fuel Tank w/Screen
LOCKMUT, Center, #10-24
WASHER, Plain, $10

SHEQUD, Lawer

SFACER

SCREW, Plaslite, #10-14 x 1-3/4
TANK ASSY., Fuel {Inc. Ref. Nos. 41 & 45)
GAS CAP

CLAMP, Tank

MNUT, Hexlock, Nylon #B-32

BuLE, Primer

CHAMNMEL, Trim

CAPZCREW, 1/4-20 % 1

*Order from your area Tecumseh engine parts supplier.
**Avallable as KH Pa Number 1685334 [incl. Aef. Nos. 1, 6 & 11)



Sfm ’l.'ﬂl.’ Engine & Drive Group
[ 4

43 “TI7F

—— Azsemnbly Aoferance
Electric Start
u;?::gnomy /4 - 17 aftar

/ tightening T
-5 5

Lelt hand knot
to be pulled lighl.

Electric start cabic to ba rautad
under spark plug cable.

Hose o -
primer. Torque to L_ _:-:‘n;ztspnng
8B-HE in, Ibs. '
{2 plaes)

To be bent
securely against
side of nul
{2 places)

Belt Stops (Ref. Mo, 12 & 13} o
be 1/16" 1o 1/18" over belt
wilh idler engaged.

SEring o be hooked
closed at assembly.

11

Torgua Lo
210 ft Ibs. - Torque ilems
] 13 13,38 &4z
5 i [ 105-130 in. Ibs.
T
14 %
31
Eleciric Start
Units Qnly. Torque ta
14-19 4. lbs.
. : D T A B 19
Groove in Raf. Ncr.. 27 o P e - !ﬁ%
be installed opposita con- R o S -
tacl point with belt. 1 ‘_f A '._ia"‘-" }@ - ?3
N
e yil]
Apply Antl-salzo ?@
lubricant. 29 28
29 30
Idler arm (Raf. No. 16} 96 /@73
27 musl pivot freely when
17 assembled. 21 22
tefl hand Lthread. 23
Hand tighten only. Torquo to
B 65-75 in. Iha.
23
EE Torque o
24 21-26 in. \bs.
{4 plrces)

MOTE; Lse standard hardware
lorgque spec. 173280 unless
plhorwise notad.

i0



All Models

Engine & Drive Group simplfnﬂq
Ral. Part.
MNo. Mo, Oty. Cascrption
1 1216964 1 LOCKWASHER, 144
2 1928486 1 CAPSCREW, Hex Hd., 1/4-20 x 3/8
3 1 *‘EMGINE, Manual Start
1 *EMGINE, Elec. Start
4 1 *HAMDLE, Full
=5 1 *GASKET, Manifald
‘'g 1663425 1 MANIFEILD, Exhaust
7 1664857 2 SFACER
‘g 1566394 2 KEEFER-NUT
G 19233568 2 LOCKNUT, Hex, 1/4-20
10 1672526 1 FIPE, Exhaust
“*1 1664088 1 SFRING, Exlension
12 1663440 1 STOP, Bell
13 1934665 2 SCREW. Hex, Whizlock, 5/16-18 x 5/8
14 166456 1 BHRACKET, Cover
i5 1818326 2 WASHER, Flain, 5/16
16 1667747 1 ARM ASSY., Idler
17 1665895 1 PULLEY, Drive
18 910224 1 KEY, Woodrull, 5/32 x 5/8
19 1817356 1 LOCKWASHER, 5716
20 1521515 1 CAPSCREW, Hex Hd., 5/16-24 x 3/4
21 933697 1 WASHER, Shakeproof #10 .
22 1950001 1 SCREW, Wash, Hd., Hex, Slotted, #10-14 x 5/8
23 1980034 4 SCREW, Wash, Hd., Hex, Slotted, #10-14 x 1/2
24 16658338 1 GCOVER, Bell
2a 16638685 1 BELT, Drive
26 1664033 1 PULLEY, Drive
27 1664726 1 GUIRE, Balt
268 1824940 2 WASHER, Plain, 3/8
=5 118414 1 PULLEY, idler
30 1921966 1 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
31 1664477 1 STOP, Balt
32 1914381 1 WASHER, Flain, 5/16
33 1664469 1 SPRING, Tenzion
34 1928731 1 LOGCKMNUT, Hex, Center, 37/8-16
35 1960027 1 WASHER
a6 1667795 1 STUD
“ar 1 KIT. Eleclric Start
38 1835159 1 SCAEW, Hax, Whizlock, 5/16-18 x 2-1/4
39 1665935 1 BRACKET, Engine
41 1925003 2 SCHEW, Hex, Taptite, 1/4-20 x 1/2
41 G346H83 1 CLIP, Tinngrman {Used on E.3. anly]
42 1930591 1 SBCREW, Hax, whizlock, 5/16-18 x 34
43 1917458 a WASHER, Plain #6 (E.5. Only}
44 1831917 2 SCREW. Pan Hd.. Phil. Taptite,

174-20 5 374 {E. 5. Only}

*Order from your araa Tecumseh englna parts suppller,

**Used on Mig. No. 1690901 & 1690902 only.

H



SFmpffnifg

All Models

Decal Group

==

A

SAFETY DECAL AB-377

A CAUTION

TO AVOID POSSIBLE INJURY

» READ OWHNER'S MANUAL BEFAAE OPERATING UKIT. NEVER ALLOW

CHILDREN TO OPERATE SHOWTHROWER

» ALWAYE DIRECT DISCHABGE 30 AS TO AVDID IHJURY QR OAMAGE
T0 PERSONS OR FROPERTY.

» GSTOF ENGINE AHE DISCONNECT SPARK FEOG WIRE BEFOAE
SEAVICING OR REMOVING DEBRIS, KEEP ALL SHIELDS AND GUARDE
[N PEAGE WHILE RUNHING

Rel. Ma. 2

Ref. Part
MNo. No. Qty. Descriptlon
1 1674154 1 DECAL, Simplicfly 350
2 1674155 1 DECAL, Cawticn
3 1 DECAL, |.D.
4 i DECAL, Patent
Y 1674157 1 DECAL, Dash (Electric Start}
1674156 1 DECAL, Dash {Manual Start)
G 1675536 1 DEGAL, Simpficily
7 16754910 ] DECAL, Fuel Mixture

12



' \_,-f"l

.
-
S

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE + 20%

SIZE SAE GRADE #2 | SAE GRADE #5 | SAE GRADE #8

O & o
8-32 19 In.Lbs. 30  In. Lbs. 41 In. Lbs.
8-36 20 " 33 . 43 "
10-24 27 r 43 . 60 “
10-32 31 g 49 68 .
1/4-20 66 " 8 Ft. Lbs 12 FL Lbs.
1/4-28 76 " 10 . 14 "
5/16-18 i1 Ft Lbs 17 25 .
5/16-24 52 g 19 25 &
3/8-16 20 " 30 45 "
3/8-24 23 u 35 50 "
7/16-14 30 u 50 70 "
7/16-20 35 " 55 80 "
1/2-13 50 g 75 110 "
1/2-20 55 u 90 120 g
8/16-12 65 " 110 150
9/16-18 75 . 120 170
5/8-11 a0 " 150 220
5/8-18 100 " | 180 240
3/4-10 160 " 260 386
3/4-16 180 . 300 420
7/8-9 140 g 400 600
7/8-14 155 g 440 660
1-8 220 g 580 900
1-12 240 g 640 1,000

MNOTE: BOLT HEAD MARKING

1. These torque values are to ba used tor all Simplicity
hardware excluding: locknuts, self-lapping screws, thread
tormiisg screws, shast metal screws and socket head
selscrews,

2. Recommended seating lorque values far lockouts:

a. For prevailing torque locknuls - use 65% of grade 5
torques. -

b. For tlange whizlock nuls (and screws) - use 135% of
grada 5 torques.

3. Unless otherwise noted on assembly drawings all forque
values mus! meet this specification.

5.A.E. GRADE:
2
s

8




Simplicity Manufacturlng, Inc.
500 N. Spring Street
P.O. Bax 997

Port Washington, Wl 53074-0987

Copyright © 19638 Simplicity Manufaciuring, Inc.

PRINTED IN LLE.A

— ‘i'-:;l-}'.'-'-r..:: -



